
 
NOVATO SANITARY DISTRICT 

 
April 12, 2010 

 
A regular meeting of the Board of Directors of the Novato Sanitary District will be held at 
6:30 p.m., Monday, April 12, 2010, at the District Office, 500 Davidson Street, Novato. 
Agenda packets are posted on the District’s website, www.Novatosan.com or are available 
for review at the District office. 

 
AGENDA 

1. PLEDGE OF ALLEGIANCE: 

2. AGENDA APPROVAL: 

3. PUBLIC COMMENT (Please observe a three-minute time limit): 
 

 This item is to allow anyone present to comment on any subject not on the agenda, 
or to request consideration to place an item on a future agenda.  Individuals will be 
limited to a three-minute presentation.  No action will be taken by the Board at this 
[...]
true, and correct copy of an Order adopted by the California Regional Water Quality Control Board, 
San Francisco Bay Region, on May 12, 2010. 

 

 

 

 

 

____________________________________ 
Bruce H. Wolfe, Executive Officer

 



Novato Sanitary District TENTATIVE ORDER NO. R2-2010-XXXX 
Wastewater Treatment Plant NPDES NO. CA0037958 

 2 

Table of Contents 

I. Facility Information............................................................................................................................. 4 
II. Findings ............................................................................................................................................... 4 
III. Discharge Prohibitions ...................................................................................................................... 10 
IV.  Effluent Limitations and Discharge Specifications.......................................................................... 11 

A. Effluent Limitations for Conventional and Non-Conventional Pollutants �– Discharge 
Point 001................................................................................................................................... 11 

B. Effluent Limitations for Toxic Substances �– Discharge Point 001 .......................................... 13 
C. Whole Effluent Toxicity........................................................................................................... 14 
D. Land Discharge Specifications................................................................................................. 16 
E. Reclamation Specifications ...................................................................................................... 16 

V. Receiving Water Limitations............................................................................................................. 16 
A. Surface Water Limitations........................................................................................................ 16 
B. Groundwater Limitations ......................................................................................................... 17 

VI. Provisions .......................................................................................................................................... 17 
A. Standard Provisions.................................................................................................................. 17 
B. MRP Requirements .................................................................................................................. 17 
C. Special Provisions .................................................................................................................... 17 

1. Reopener Provisions........................................................................................................... 17 
2. Special Studies, Technical Reports and Additional Monitoring Requirements ................. 18 
3. Best Management Practices and Pollution Minimization Program.................................... 21 
4. Construction, Operation, and Maintenance Specifications ................................................ 23 
5. Special Provisions for POTWs........................................................................................... 24 
6. Other Special Provisions .................................................................................................... 27 

VII.Compliance Determination................................................................................................................. 28 
A. General ..................................................................................................................................... 28 
B. Multiple Sample Data............................................................................................................... 29 
 

 
Tables 

Table 1.  Discharger Information................................................................................................................ 1 
Table 2.  Discharge Location ...................................................................................................................... 1 
Table 3.  Administrative Information ......................................................................................................... 1 
Table 4.  Facility Information ..................................................................................................................... 4 
Table 5. Basin Plan Beneficial Uses ........................................................................................................... 8 
Table 6. Effluent Limitations �– Discharge Point 001 (November through April).................................... 12 
Table 7. Effluent Limitations �– Discharge Point 001 (May, September, and October) ........................... 12 
Table 8. Effluent Limitations for Toxic Pollutants................................................................................... 13 
Table 9. Copper Action Plan..................................................................................................................... 27 
Table 10. Cyanide Action Plan ................................................................................................................. 28 
 
 
 
 

 



Novato Sanitary District TENTATIVE ORDER NO. R2-2010-XXXX 
Wastewater Treatment Plant NPDES NO. CA0037958 

 3 

Attachments 

Attachment A �– Definitions .................................................................................................................... A-1 
Attachment B �– Facility Map.................................................................................................................. B-1 
Attachment C �– Process Flow Diagram.................................................................................................. C-1 
Attachment D �– Federal Standard Provisions......................................................................................... D-1 
Attachment E �– Monitoring and Reporting Program (MRP)...................................................................E-1 
Attachment F �– Fact Sheet.......................................................................................................................F-1 
Attachment G �– Regional Standard Provisions and Monitoring and Reporting Program...................... G-1 
Attachment H �– Pretreatment Requirements .......................................................................................... H-1 
Attachment I �– Novato Sanitary District Reclamation Ponds Sediment Control and  

 Monitoring Plan �…�…�…�…�…�…�…�…�…�…                                      �…�…�…�…�…�…�…�…I-1  



Novato Sanitary District TENTATIVE ORDER NO. R2-2010-XXXX 
Wastewater Treatment Plant NPDES NO. CA0037958 

Limitations and Discharge Requirements  4 

I. FACILITY INFORMATION 

The following Discharger is subject to the waste discharge requirements set forth in this Order: 

 Table 4.  Facility Information 
Discharger Novato Sanitary District 

Name of Facility Novato Sanitary District Wastewater Treatment Plant and its associated 
sewage collection system 

Facility Address 500 Davidson St., Novato CA 94945, Marin County 
Facility Contact, Title, and 
Phone Beverly James, Manager - Engineer, (415)892-1694 

Mailing Address 500 Davidson St., Novato CA 94945 
Type of Facility Publicly Owned Treatment Works (POTW) 

Facility Design Flow 

Existing Novato Plant: 6.55 million gallons per day (mgd) (average dry 
weather flow), 9 mgd (peak wet weather flow) 
Upgraded Novato Plant: 7.05 mgd (average dry weather flow) after Tasks in 
Provision VI.C.4(c) are completed, 47 mgd (peak wet weather flow)  

Service Area City of Novato and adjacent areas 
Service Population 60,000 

 
II. FINDINGS 

The California Regional Water Quality Control Board, San Francisco Bay Region (hereinafter the 
Regional Water Board), finds: 

A. Background. The Novato Sanitary District (hereinafter, the Discharger) is currently discharging 
under Order No. R2-2004-0093, as amended by Order No. R2-2008-0026, National Pollutant 
Discharge Elimination System (NPDES) Permit No. CA0038806. The Discharger submitted a 
Report of Waste Discharge, dated June 30, 2009, and applied for an NPDES permit reissuance to 
discharge treated wastewater from its Novato Wastewater Treatment Plant to waters of the State and 
the United States. The Discharger is also subject to the requirements of Order No. R2-2007-0077 
(NPDES Permit No. CA0038849), which establishes requirements regarding discharges of mercury 
to San Francisco Bay. Order No. R2-2007-0077 is unaffected by this Order.  

For the purposes of this Order, references to the �“discharger�” or �“permittee�” in applicable federal 
and State laws, regulations, plans, or policy are held to be equivalent to references to the Discharger 
herein. 

B. Facility Description and Discharge Location 

1. Existing Facility Description. The Discharger owns and operates the Novato Wastewater 
Treatment Plant (Novato Plant), its associated sewage collection system, and one effluent 
discharge outfall to San Pablo Bay, adjacent to the former Hamilton Air Force Base. The 
Novato Plant treats wastewater from a primarily residential service area serving the City of 
Novato and adjacent areas with a current population of about 60,000.  

The Discharger currently also operates the Ignacio Wastewater Treatment Plant (Ignacio Plant), 
located at 445 Bel Marin Keys Blvd., Novato, as a roughing plant; treated wastewater from the 
Ignacio Plant is conveyed to the Novato Plant for further treatment. 



Novato Sanitary District TENTATIVE ORDER NO. R2-2010-XXXX 
Wastewater Treatment Plant NPDES NO. CA0037958 

Limitations and Discharge Requirements  5 

Treatment processes at the Novato Plant include influent pumping, influent screening, flow 
measurement and grit removal, primary clarification, activated sludge secondary treatment in 
the three existing circular aeration basins and two circular secondary clarifiers, ammonia 
removal through the existing bio-tower, chlorination (with sodium hypochlorite), and 
dechlorination (with sodium bisulfite) at the existing dechlorination facility about ½ mile east of 
the Ignacio Plant. 

Treatment processes at the Ignacio Plant include primary clarification, biofiltration, subsequent 
clarification, nitrification, gravity filtration, and chlorine disinfection.  

The Discharger�’s wastewater collection system collects and transports wastewater flows to the 
Plants through a series of gravity sewers and interceptors, pump stations, and force mains, 
designed to handle peak wet weather flows. The Discharger�’s wastewater collection systems 
include approximately 200 miles of sewer lines and 35 wastewater pump stations.   

2. Discharge Description. The Novato Plant has an average dry weather flow (ADWF) design  
capacity of 6.55 mgd and can treat up to 9 mgd of peak wet weather with full secondary 
treatment. When influent flow exceeds the peak wet weather treatment capacity of the Novato 
Plant, flows above 9 mgd and up to 16 mgd receive primary treatment, gravity filtration and 
disinfection, and flow exceeding 16 mgd receive gravity filtration and chlorine disinfection. 
These flows are blended with secondary treated wastewater prior to discharge. From January 
2006 through April 2009, the average and maximum flow rates from the Novato Plant were 5.3 
and 22.96 mgd. 

The Ignacio Plant has an ADWF design capacity of 2.02 mgd and a peak wet weather flow 
design capacity of 4.04 mgd. From January 2006 through March 2008, the average and 
maximum flow rates from the Ignacio Plant were 1.89 and 7.75 mgd. 

The Discharger completed additional engineering analyses, an Environmental Impact Report, 
and an antidegradation analysis for facility construction to increase the ADWF at the Novato 
Plant to 7.05 mgd. This Order authorizes this capacity increase after the Discharger completes 
all construction and the tasks specified in Provision VI.C.4(c) of this Order. The facility 
improvements will result in all treatment occurring at the Novato Plant. The upgraded Novato 
Plant (discussed below) will provide secondary treatment for 47 mgd peak wet weather flow. 
There will be no blending at the upgraded Novato Plant. When construction is complete, 
influent flows currently conveyed to the Ignacio Plant will be rerouted to the Novato plant, and 
the Ignacio Plant will be decommissioned.  

3. Discharge Location. Treated effluent is discharged from the Novato Plant to the intertidal zone 
of San Pablo Bay at Discharge Point 001 through a multiport diffuser located approximately 950 
feet offshore. The diffuser is submerged at the +1 foot mean lower low water tidal elevation. At 
lower tidal elevations, the outfall is exposed, and the distance from the end of the diffuser to the 
San Pablo Bay water line can range from 1000 to 3500 feet. During these times of lower tidal 
elevation, the discharge does not receive an initial dilution of 10:1, and is therefore classified as 
a shallow water discharge.  

In accordance with Basin Plan Table 4-1, shallow water discharges are prohibited. This Order 
therefore prohibits discharges at Discharge Point 001 to San Pablo Bay from June 1 through 
August 31. During this period, effluent is discharged to storage ponds until used for sprinkler 



Novato Sanitary District TENTATIVE ORDER NO. R2-2010-XXXX 
Wastewater Treatment Plant NPDES NO. CA0037958 

Limitations and Discharge Requirements  6 

irrigation of 820 acres of Discharger-controlled pasturelands used for beef cattle, grazing, and 
irrigated hay production. As described in the Fact Sheet (Attachment F) section IV.B, this Order 
grants an exception to the discharge prohibition from September 1 through May 31.  

4. Treatment Facilities Upgrade Project. The Discharger is currently undergoing a major multi-
year Treatment Facilities Upgrade Project, which it expects to complete by 2011. The Upgrade 
Project will result in all of the Discharger�’s wastewater treatment capabilities being consolidated 
at its Novato Plant. In the interim, the Discharger operates the existing Novato Plant as the main 
wastewater treatment plant, with its other treatment facility, the Ignacio Plant, being operated 
mainly as a roughing plant, pending the completion of the Upgrade Project and 
decommissioning of the Ignacio Plant.  

 As of this time, the Discharger has completed construction of the Ignacio transfer pump station; 
Ignacio conveyance force main; waste activated sludge thickening process with two gravity belt 
thickeners; a new influent pump station; a new headworks facility with two mechanical filter 
screens and a manual bar rack for influent screening, parshall flumes for influent flow 
measurement; and two grit basins each with a mechanical grit vortex system; and a new primary 
clarifier. 

The remaining construction is scheduled to be completed as below: 
 

June 30, 2010  Complete Novato Plant aeration basins and one secondary clarifier. 
 

December 31, 2010 Complete Novato Plant influent pump station, second primary and 
secondary clarifiers, UV disinfection, gravity belt thickener, and 
second digester. 

 
5. Reclamation Activities. The Discharger�’s reclamation system includes two storage ponds with 

a combined storage capacity of 180 million gallons, a wildlife marsh pond, an irrigation pump 
station, and 820 acres of irrigation pasture. Regional Water Board Order No. 92-065 establishes 
limitations and conditions regarding the reclamation uses of treated wastewater, which apply to 
the Discharger�’s reclamation system. Although the discharge prohibition includes three summer 
months, the Discharger typically reclaims wastewater for irrigation five or more months per 
year. This permit allows discharge from the storage ponds to San Pablo Bay during the 
discharge season, upon meeting the requirements specified in Provision VI.C.2(d). 

6. Biosolids Management. Solids handling at the Novato Plant includes the new gravity belt 
waste activated sludge thickening, anaerobic digestion of primary sludge and thickened waste 
activated sludge in the existing primary digester, and removal of digested sludge to storage at 
the sludge lagoons at the Discharger�’s reclamation site. Sludge is treated at the Ignacio Plant 
through primary anaerobic digestion followed by thickening in storage ponds. Thickened sludge 
from both plants is land applied at a 14.4 acre dedicated land disposal site located near the 
reclamation area.  

7. Storm Water Discharge. The Discharger is not required to be covered under the State Water 
Board�’s statewide NPDES permit for storm water discharges associated with industrial activities 
(NPDES General Permit No. CAS000001) because all storm water flows in contact with 



Novato Sanitary District TENTATIVE ORDER NO. R2-2010-XXXX 
Wastewater Treatment Plant NPDES NO. CA0037958 

Limitations and Discharge Requirements  7 

equipment or sewage at the plants and the pump stations serving the plants is collected and 
directed to the headworks of the plants for treatment. 

Attachment B provides a map of the area around the both treatment plants. Attachment C provides 
flow schematics of the treatment plants.  

C. Legal Authorities. This Order is issued pursuant to Clean Water Act (CWA) section 402 and 
implementing regulations adopted by the USEPA and chapter 5.5, division 7 of the California 
Water Code (CWC) (commencing with section 13370). It shall serve as an NPDES permit for point 
source discharges from this facility to surface waters. This Order also serves as Waste Discharge 
Requirements (WDRs) pursuant to CWC article 4, chapter 4, division 7 (commencing with section 
13260). 

D. Background and Rationale for Requirements. The Regional Water Board developed the 
requirements in this Order based on information submitted as part of the application, through 
monitoring and reporting programs, and other available information. The Fact Sheet 
(Attachment F), which contains background information and rationale for requirements of the 
Order, is hereby incorporated into this Order and constitutes part of the findings for this Order. 
Attachments A through E, and G through I, are also incorporated into this Order. 

E. California Environmental Quality Act (CEQA). Under CWC section 13389, this action to adopt 
an NPDES permit is exempt from the provisions of CEQA. 

F. Technology-Based Effluent Limitations. CWA Section 301(b) and NPDES regulations at Title 40 
of the Code of Federal Regulations (40 CFR) section 122.44 require that permits include conditions 
meeting applicable technology-based requirements at minimum, and any more stringent effluent 
limitations necessary to meet applicable water quality standards. The discharge authorized by this 
Order must meet minimum federal technology-based requirements based on Secondary Treatment 
Standards at 40 CFR 133 and/or Best Professional Judgment (BPJ) pursuant to 40 CFR 125.3. 
Further discussion of the development of technology-based effluent limitation development is 
included in the Fact Sheet (Attachment F).  

G. Water Quality-Based Effluent Limitations (WQBELs). CWA section 301(b) and NPDES 
regulations at 40 CFR 122.44(d) require that permits include limitations more stringent than 
applicable federal technology-based requirements where necessary to achieve applicable water 
quality standards.  

NPDES regulations at 40 CFR 122.44(d)(1)(i) mandate that permits include effluent limitations for 
all pollutants that are or may be discharged at levels that have the reasonable potential to cause or 
contribute to an exceedance of a water quality standard, including numeric and narrative objectives 
within a standard. Where reasonable potential has been established for a pollutant, but there is no 
numeric criterion or objective for the pollutant, WQBELs must be established using (1) USEPA 
criteria guidance under CWA section 304(a), supplemented where necessary by other relevant 